Y% pennsylvania

r ' DEPARTMENT OF ENVIRONMENTAL Southwest Regional Office

PROTECTION CLEAN WATER PROGRAM
Application Type Renewal NPDES PERMIT FACT SHEET Application No. PA0000892
Facility Type Industrial INDIVIDUAL INDUSTRIAL WASTE (IW) APS ID 585255
Major / Minor Minor AND IW STORMWATER Authorization ID 635342

Applicant and Facility Information

Applicant Name Westinghouse Electric Company, LLC Facility Name Specialty Metals Plant

Applicant Address 559 Westinghouse Road Facility Address 559 Westinghouse Road
Blairsville, PA 15717 Blairsville, PA 15717

Applicant Contact Michael Christoforetti Facility Contact Adam Caldwell

Applicant Phone 724-459-4164 Facility Phone 724-459-4159

Client ID 145015 Site ID 245371
[...]
anticipated from the installation of a new pilger process. The process required excavation to install a foundation and basement
within the confines of the Westro Il Building, similar to those currently used in the existing pilger operations. The initial
excavation required dewatering of any groundwater infiltration until the concrete pour was complete and the concrete set. The
entire process was estimated to require 6 to 8 weeks, 4 of which would potentially need dewatering from the pit. It was
estimated the worst-case scenario for dewatering efforts would result in an initial production of up to 100,000 gallons per day
with flow decreasing to 15,000 to 20,000 gallons per day shortly thereafter based on modeling performed by consultants. The
total discharge to the Outfall 002 stormwater sewer was estimated to be less than 1 million gallons over the four-week period.
The project was expected to commence as early as October 2008.

A treatment system was proposed for the groundwater withdrawn from the side of the excavation nearest the contamination
plume. The system would consist of a 1000-gallon flow equalization tank, dual bag filters for solids removal, aqueous phase
carbon adsorption via two 2,000-pound adsorbers operating in series, and ancillary equipment such as pumps, gauges, meters
and piping. The hydraulic capacity would be approximately 50 gpm. Based on an assumption of 100 ug/L of TCE in the
influent and 20 pounds of carbon per pound of TCE, approximately 120 million gallons of water could be treated prior to
breakthrough of the first carbon vessel. The remainder of the groundwater withdrawn from the excavation would consist of
only flow equalization and solids filtration with a capacity of 50 gpm. In total, operating 24 hours per day, seven days per week
for the during of the four-week dewatering phase, the average discharge rate would be approximately 15 gpm with a maximum
rate of 70 gpm.

A temporary discharge authorization was provided to Westinghouse in November 2008 for the treatment and discharge of the
groundwater resulting from the excavation to an approximately 10’ depth. Installation of the concrete pit started in December
2008 and was completed in January 2009. No water has been discharged from this equipment since that date.

Recent Correspondences in 2020 through Current — NPDES Application and Groundwater Updates

Westinghouse has replaced much of the stormwater infrastructure and is planning to install more. However, Westinghouse did
not implement the construction of the rerouting of the groundwater in the impacted area by the Zircaloy Building to the existing
treatment system. It was determined that this rerouting would overwhelm the design capacity of the treatment system.
Attachment C contains a list of completed repairs and upgrades and planned repairs and upgraded for the storm sewer system.

As of August 2020, the Outfall 002 discharge had an average 13.1 ug/L and a maximum 23.9 ug/L TCE in three samples
collected in 2020. In November 2021, The TCE concentration ranged from 6.01 ug/L to 25 ug/L in dry weather samples at a
flow rate of approximately 2 gpm. So, even after the replacement stormwater infrastructure, the groundwater in the impacted
area is still infiltrating and discharging via Outfall 002.

Conclusion

It is recommended that a draft permit be issued for public comment for renewal of NPDES permit PA0000892.

Public Patrticipation

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin,
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application. Any person may request
or petition for a public hearing with respect to the application. A public hearing may be held if DEP determines that there is
significant public interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area
of the discharge.




NPDES Permit Fact Sheet
Westinghouse Electric Specialty Metals Plant

NPDES Permit No. PA0000892

Discharge, Receiving Waters and Water Supply Information

Outfall No. 001 Design Flow (MGD)  0.1035

(IMP 101, 201, and 301) (0.090, 0.0037, and 0.0098)

Latitude 40° 26' 39.88" Longitude -79°18'0.21"

Quad Name Blairsville Quad Code 1511

Process and miscellaneous wastewater (IMP 101), sanitary wastewater (IMP 201) and
Wastewater Description: _ groundwater remediation (IMP 301)

Receiving Waters _Conemaugh River (WWF) Stream Code 43832

NHD Com ID 123714716 RMI 17.0

Drainage Area 890 sq. mi. Yield (cfs/mi?) 0.094

Q7-10 Flow (cfs) 83.4 Q7-10 Basis USGS StreamStats
Elevation (ft) 910 Slope (ft/ft) 0.0001
Watershed No. 18-D Chapter 93 Class. WWF

Existing Use WWEF (non-attaining) Existing Use Qualifier N/A

Exceptions to Use  None Exceptions to Criteria None
Assessment Status Impaired

Cause(s) of Impairment Metals, pH, Total Suspended Solids (TSS)

Source(s) of Impairment Acid Mine Drainage

Kiskiminetas-Conemaugh River
TMDL Status Final Name Watersheds TMDL

Background/Ambient Data Data Source
pH (SU) 7.0 Default

Temperature (°F) Ambient Default
Hardness (mg/L) 100 Default
Other: N/A N/A

Nearest Downstream Public Water Supply Intake

PWS Waters

Conemaugh River

Saltsburg Municipal Waterworks

Flow at Intake (cfs) 124

PWS RMI 0.55

Distance from Outfall (mi)  16.45




NPDES Permit Fact Sheet
Westinghouse Electric Specialty Metals Plant

NPDES Permit No. PA0000892

Discharge, Receiving Waters and Water Supply Information

Outfall No. 002

Intermittent and Variable*
Design Flow (MGD) 2 gpm dry weather flow

Latitude 40° 26' 43.28" Longitude -79° 18’ 17.46"
Quad Name Blairsville Quad Code 1511
Wastewater Description:  Stormwater and Groundwater

Receiving Waters  Conemaugh River (WWF) Stream Code 43832

NHD Com ID 123714716 RMI 16.8

Drainage Area 890 sg. mi. Yield (cfs/mi?) 0.094

Q7-10 Flow (cfs) 83.4 Q7-10Basis USGS StreamStats
Elevation (ft) 910 Slope (ft/ft) 0.0001
Watershed No. 18-D Chapter 93 Class. WWE

Existing Use WWE (non-attaining) Existing Use Qualifier N/A

Exceptions to Use  None

Exceptions to Criteria None

Assessment Status Impaired

Cause(s) of Impairment

Metals, pH, Total Suspended Solids (TSS)

Source(s) of Impairment Acid Mine Drainage

TMDL Status Final

Kiskiminetas-Conemaugh River
Name Watersheds TMDL

Background/Ambient Data

pH (SU) 7.0
Temperature (°F) Ambient
Hardness (mg/L) 100
Other: N/A

Nearest Downstream Public Water Supply Intake
PWS Waters Conemaugh River

Data Source
Default

Default

Default

N/A

Saltsburg Municipal Waterworks

Flow at Intake (cfs) 124

PWS RMI 0.55

Distance from Outfall (mi) 16.25

* In 2006, Westinghouse estimated that under dry weather conditions the discharge from Outfall 002 is approximately 5 to
10 gpm. In November 2021, Westinghouse re-evaluated the dry weather flow over a 14-day period and estimated it to

currently be approximately 2 gpm.




NPDES Permit Fact Sheet
Westinghouse Electric Specialty Metals Plant

NPDES Permit No. PA0000892

Discharge, Receiving Waters and Water Supply Information

Outfall No. 003

Latitude 40° 26' 39.72" Longitude -79° 18" 36.46"
Quad Name Blairsville Quad Code 1511
Wastewater Description:  Stormwater

Receiving Waters _ Conemaugh River (WWF) Stream Code 43832

NHD Com ID 123714716 RMI 17.3
Watershed No. 18-D Chapter 93 Class. WWE

Existing Use WWE (non-attaining) Existing Use Qualifier N/A
Exceptions to Use _None Exceptions to Criteria None

Assessment Status Impaired

Cause(s) of Impairment Metals, Ph, Total Suspended Solids (TSS)

Source(s) of Impairment

Acid Mine Drainage, Acid Mine Drainage, Acid Mine Drainage

Kiskiminetas-Conemaugh River
TMDL Status Final Name Watersheds TMDL

Discharge, Receiving Waters and Water Supply Information

Outfall No. 004

Latitude 40° 26' 53.91" Longitude -79°18' 33.51"
Quad Name Blairsville Quad Code 1511
Wastewater Description:  Stormwater

Receiving Waters _ Conemaugh River (WWF) Stream Code 43832

NHD Com ID 123714716 RMI 16.7
Watershed No. 18-D Chapter 93 Class. WWEF

Existing Use WWE (non-attaining) Existing Use Qualifier N/A
Exceptions to Use  None Exceptions to Criteria None

Assessment Status Impaired

Cause(s) of Impairment
Source(s) of Impairment

TMDL Status

Metals, Ph, Total Suspended Solids (TSS)

Acid Mine Drainage, Acid Mine Drainage, Acid Mine Drainage

Kiskiminetas-Conemaugh River
Final Name Watersheds TMDL




NPDES Permit Fact Sheet NPDES Permit No. PA0000892

Westinghouse Electric Specialty Metals Plant

Treatment Facility Summary

Treatment Facility Name: Industrial Wastewater Treatment Plant (IMP 101)

WQM Permit No. Issuance Date

6504202 June 8, 2004
Waste Degree of Design Flow
Type Treatment Process Type Disinfection (MGD)
Flow equalization, Neutralization, Chemical
Precipitation, Flocculation
Industrial N/A Sedimentation, Sand Filtration, Neutralization N/A 0.090 MGD

Changes Since Last Permit Issuance: At the time the current NPDES permit was issued the facility was utilizing the old
treatment plant covered by WQM Permit No. 6587201. This new plant added a filter press to replace sludge drying beds,
an extra chemical treatment tank and an extra sand filter. There was no increase in flow and no production expansion at
the factory, the purpose of the new plant was to address some safety issues and provide better fluoride treatment.

Treatment Facility Summary
Treatment Facility Name: Sanitary Treatment Plant (IMP 201)
WQM Permit No. Issuance Date
6594409-T1 August 10, 1999
Waste Avg Annual
Type Degree of Treatment Process Type Disinfection Flow (MGD)
o ) UV System
Equalization, Sequential Batch (Backup
Sanitary Secondary Reactors, UV Disinfection Chlorination) 0.0037 MGD
Hydraulic
Capacity Organic Capacity Biosolids Biosolids
(MGD) (Ibs/day) Load Status Treatment Use/Disposal
Third-party
0.0037 hauling and
MGD 2.4lbs VSS/day/1000 cu.ft. Not Overloaded None offsite disposal
Treatment Facility Summary
Treatment Facility Name: Groundwater Treatment System (IMP 301)
WQM Permit No. Issuance Date
6587201 A-2 August 18, 1999
Waste Degree of Design Flow
Type Treatment Process Type Disinfection (MGD)
Chlorinated Flow Equalization, Cartridge Filtration, Activated
Groundwater N/A Carbon, Flow Equalization No Disinfection | 0.0098 MGD




NPDES Permit Fact Sheet NPDES Permit No. PA0000892
Westinghouse Electric Specialty Metals Plant

| Development of Effluent Limitations

Outfall No. 001 Design Flow (MGD) 0.0547

Latitude 40° 26' 39.88" Longitude -79°18'0.21"

Wastewater Description: IW Process Effluent without ELG

Outfall 001 is submerged in the Conemaugh River and cannot be directly accessed for sampling. There are three internal
monitoring points, each with a distinct and separate source of wastewater. Each source will be evaluated individually for
applicable effluent limitations. No limitations will be imposed on Outfall 001. All wastewaters are regulated at Internal
Monitoring Points 101, 201, and 301.

10



NPDES Permit Fact Sheet NPDES Permit No. PA0000892
Westinghouse Electric Specialty Metals Plant

| Development of Effluent Limitations

IMP No. 101 Design Flow (MGD) 0.090

Latitude 40° 26' 45.19" Longitude -79°18' 21.47"

Wastewater Description: IW Process Effluent with ELG

Technology-Based Limitations

Regulatory Effluent Standards and Monitoring Requirements

Flow monitoring is required pursuant to 25 Pa. Code § 92a.61(d)(1).

As oil-bearing wastewaters, discharges from IMP 101 are subject to effluent standards for oil and grease from 25 Pa.
Code § 95.2(2).

Pennsylvania regulations at 25 Pa. Code 8§ 92a.48(b) require the imposition of technology-based TRC limits for facilities

that use chlorination and that are not already subject to TRC limits based on applicable federal ELGs or a facility-specific
BPJ evaluation.

Temperature limits will be imposed per the Department’s “Implementation Guidance for Temperature Criteria.” As a policy,
DEP normally imposes a maximum temperature limit of 110°F on discharges that contain residual heat. The limit is

intended as a safety measure to protect sampling personnel or anyone who may come into contact with the heated
discharge where it enters the receiving water.

Effluent standards for pH are also imposed on industrial wastes by 25 Pa. Code § 95.2(1) as indicated in Table 1.

Table 1: Regulatory Effluent Standards and Monitoring Requirements for IMP 101

Parameter Monthly Average [ Daily Maximum IMAX Units
Flow Monitor and Report XXX MGD
Oil & Grease 15.0 30.0 XXX mg/L
Total Residual Chlorine 0.5 1.0 XXX mg/L
Temperature XXX XXX 110 °F
pH Not less than 6.0 nor greater than 9.0 S.U.

Federal Effluent Limitation Guidelines (ELGS)

IMP 101 is subject to Federal Effluent Limitation Guidelines (ELGs) under 40 CFR 471 Nonferrous Metals Forming and

Metal Powders Point Source Category, Subpart | — Zirconium-Hafnium Forming Subcategory. The process operations that
are conducted and subject to the ELG are:

o Zirconium-Hafnium Surface Treated
= surface treatment spent baths - 471.91(h) & 471.92(h)
= surface treatment rinse — 471.91(i) & 471.92(i)

o Zirconium-Hafnium Alkaline Cleaned
= alkaline cleaning spent baths - 471.91(j) & 471.92(j)
= alkaline cleaning rinse — 471.91 (k) & 471.92(k)

o Zirconium-Hafnium Sawed or Ground with Emulsions
= sawing or grinding spent emulsions — 471.91(l) & 471.92(1)

. Zirconium-Hafnium Sawed or Ground with Contact Cooling Water
» sawing or grinding contact cooling water — 471.91(q) & 471.92(q)

o Sawed or Ground Zirconium-Hafnium Rinsed
= sawing or grinding rinse — 471.91(r) & 471.92(r)

. Zirconium-Hafnium Tested
» inspection and testing wastewater — 471.91(t) & 471.92(t)

11



NPDES Permit Fact Sheet
Westinghouse Electric Specialty Metals Plant

NPDES Permit No. PA0000892

Each process operation is broken down in detail in Attachment D. The anticipated average annual production rate for the
next five years was used to calculate the production-based limitations. The limitations from the ELGs are displayed below
in Table 2.

Per 40 CFR 122.45 (f) (2), Pollutants limited in terms of mass additionally may be limited in terms of other units of
measurement, and the permit shall require the permittee to comply with both limitations. Therefore, along with the mass-
based limitations calculated using the production data, concentrations from Table VII-21 from the Nonferrous Metals
Forming and Metal Powders Point Source Category Development document will be imposed at IMP 101. The
concentrations used to develop the ELGs for the Zirconium-Hafnium Forming Subcategory are based upon the BAT
model treatment technology consisting of Lime, Settling and Filtration. These concentrations are being proposed because
the production-based limitations are based on an anticipated average annual production and not actual production values.
The anticipated annual production values that Westinghouse provided are greater than the actual average annual
production values and greater than any of the annual production values from the past five years. By using an anticipated
average annual production that is greater than actual production values, Westinghouse will receive additional,
unsubstantiated loading that may not be accurate or consistent with the loading that the site should receive. By imposing
concentration limitations, in addition to mass-based limiting, DEP is assured that the site will meet the treatment
effectiveness requirements of the BAT model treatment technology, regardless of future production values.

Table 2: Technology Limits from ELGs

Average Daily Average Daily Instant.
Parameter Monthly Maximum | Monthly | Maximum | Maximum

(Ibs/day) (Ibs/day) (mg/L) (mg/L) (mg/L)